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ASTM E84-18 Fire Test
Report

Issued to Extrutech Plastics, Inc.

Product ID P 824-Low Smoke (Concrete Wall Form)

Scope of Evaluation

Fire Testing to ASTM E84-18 "Standard Method of Test for Surface Burning Characteristics of
Building Materials".

Test Report Number
RTLO015-1

Date of Test
January 21, 2020

Report Issued on
January 21, 2020

Record Kept until
January 20, 2024

Report Template Control Number
Test Report; V1.5_9-26-2019

Number of Pages in Report
8
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Test Report: RTL0015-1 Client: Extrutech Plastics, Inc. Issue Date: 01-21-2020

Report Issued To:
Extrutech Plastics, Inc.
5902 West Custer Street
Manitowoc, WI 54220
USA

Proposal Number: SSP-10092019-01 via PO 5400014755
Acceptance Date: \Nednesday, January 15, 2020

Accepted By: M. Wilda
Product ID: P 824-Low Smoke (Concrete Wall Form)
as stated by client.
Witnesses of Test: Drew Mersereau-RTL and Scott Parkhurst-RTL
Test Result: Flame Spread Index (FSI) |Smoke Developed Index (SDI)
15 400

*See Details of Evaluation on the subsequent pages of this report.

Classification: A
Prepared by Signed for and on the behalf of
" Right Testing Laboratories, LLC.

C -

Name: Drew Mersereau Scott Parkhurst
Title: Senior Project Manager Laboratory Manager
Date: January 21, 2020 January 21, 2020
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